



CLIENT: Verseidagindustex GMBH
Industriestrasse 56
Krefeld, Germany
47803

Test Report No: 177:006788-05	Date: August 31, 2007
--------------------------------------	------------------------------

The following samples were submitted and identified by the Client as: **B1673 289**

DATE OF RECEIPT: August 22, 2007

TESTING PERIOD: August 29, 2007


AUTHORIZATION: Order Confirmation No. 177:006788, dated August 22, 2007

TESTS REQUESTED: NFPA 701 Test Method 2 (folds) 2004 Edition when tested in its Original State.

CONCLUSION: The submitted sample meets the requirements when tested per N.F.P.A. 701-04 as indicated above.

PREPARED BY:

**SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.**


**William G. Booth, Technician
Fire Technology**


**Arthur D. Fiorino, Senior Technician
Fire Technology**

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.



Report No: 177:006788-05
DATE: August 31, 2007
PAGE: 2 of 2

CLIENT: Verseidagindutex GMBH

TEST RESULTS:

SAMPLE ID: B1673 289

Original State

<u>Specimen</u>	<u>Dimensions, (Inches)</u>	<u>Char Length, (Inches)</u>	<u>Afterburn, (Seconds)</u>	<u>Flaming Residue (Seconds)</u>
1	25 x 47	8.50	0.0	0.0
2	25 x 47	8.50	0.0	0.0
3	25 x 47	7.75	0.0	0.0
4	25 x 47	8.00	0.0	0.0

Observations: Charring and melting

REQUIREMENTS:

A material tested in folds shall not continue flaming for more than two seconds after the test flame is removed. The vertical spread of burning shall not exceed 41 inches. Portions of the material which break or drip from the test specimen shall not continue to flame for more than 2 seconds after they reach the floor of the tester.

End of Report